
SPARE PARTS LIST
PAGE 1

MODEL NO. BLS820

ITEM PART NO. DESCRIPTION QTY NOTE
001 183224-4 Kapcsolóház   1

INC. 21
002 411478-6 Kapcsológomb 411478-6*   1
003 911268-2 Trapézfeju csavar M5x45 911268   3
004 265995-6 Önmetszo csavar M4x18*   5
005 231026-3 Nyomórugó 4 8410BV/8400DW/60   1
006 416533-9 Biztonsági zárkioldó kar   1
007 256098-7 Csapszeg 5 LC1230   1
008 643983-7 TERMINAL   1
009 651988-3 Kapcsoló   1
010 416534-7 Kapcsoló kar   1
011 265995-6 Önmetszo csavar M4x18*   2
012 416639-3 Motorház hátsó burkolata 5621R   1
013 851941-1 Címke   1
014 643946-3 Szénkefetartó   1
015 643945-5 Szénkefetartó   1
016 194435-6 Szénkefe CB441   1
017 643941-3 Szénkefetartó-sapka 5621RDWA   2
018 416909-0 Motorház   1
019 266209-6 Önmetszo csavar M4x60 56   2
020 911268-2 Trapézfeju csavar M5x45 911268   3
021 183224-4 Kapcsolóház   1

INC. 1
022 210023-2 Golyóscsapágy 627DDW 9910/9911   1
023 632828-4 Mágnesjárom 5621RDWA   1
024 416907-4 Légterelolap   1
025 519059-1 Forgórész   1

INC. 22,28
026 344681-3 Tengelyrögzíto 5621RDWA   1
027 233092-6 Nyomórugó 5 233092-6*   1
028 211088-7 Golyóscsapágy 6000DDW 211088-7   1
029 419277-0 Csonk   1
030 213460-9 O-gyuru 35 HR5001C + /HK18/HM1   1
031 819003-1 MAKITA címke (2400B/5100BR)   1
032 416905-8 Hüvely   1
033 231644-7 Torziós rugó   1
034 416905-8 Hüvely   1
035 251961-9 Imbuszcsavar M6x10 LS1040   2
036 266061-2 Önmetszo csavar M4x8 JN1   1
037 266026-4 Önmetszo csavar M4x12*   1
038 416536-3 Csavarkulcs-tartó   1
039 188079-2 BLADE CASE  new   1

INC. 31
040 922331-6 Imbuszcsavar M6x20 922331-6   1
041 253804-1 U-alakú lapos alátét 6 253804-   1
042 257163-5 Gyuru 6 LS1013   1
043 344776-2 Forgólemez   1
044 961018-5 Zárógyuru E-5 961018-5   1
045 253804-1 U-alakú lapos alátét 6 253804-   1
046 257163-5 Gyuru 6 LS1013   1
047 211021-9 Golyóscsapágy 607LLB   1
048 226512-7 Tányérkerék   1
049 257011-8 Gyuru   1
050 317193-9 Csapágyház   1
051 211129-9 Golyóscsapágy 6201DDW 211129-9   1
052 323798-5 Tengely   1
053 285694-4 Csapágytartó   1
054 911223-4 Trapézfeju csavar M5x16 911223   2



SPARE PARTS LIST
PAGE 2

MODEL NO. BLS820

ITEM PART NO. DESCRIPTION QTY NOTE
055 224363-2 Belso illesztoperem   1
056 224362-4 Külso illesztoperem   1
057 265461-3 Hatlapfeju csavar   1
058 345410-7 Közp.lap   1
059 344641-5 Középso burkolat   1
060 265473-6 Hatlapfeju csavar   1
061 265008-3 Süllyesztett feju csavar M5 LS   1
062 344639-2 Alátét   1
063 231934-8 Spirálrugó 24 LS0800/0810   1
064 419435-8 SAFETY COVER   1
065 267136-0 Lapos Alátét 5 9046/LS1013*   1
066 911233-1 Trapézfeju csavar M5x20 911233   1
067 911118-1 Trapézfeju csavar M4x12 911118   1
068 416006-2 Szorító kar 100 LS1013   1
069 252144-4 Hatlapú anya M10-17 LS1013   1
070 231266-3 Nyomórugó 5 LS1013, új   1
071 253024-7 Lapos Alátét 10 LS1013/2708/27   1
072 267196-2 Alátét   1
073 252130-5 Hatlapú záróanya M10x17 252130   1
074 265381-1 Hatlapú csavar M6x16 LC1230   1
075 271601-3 Kézi forgattyú 2400/2415/4301B   1
076 213021-5 O-gyuru 5 LS080/0810/LS1013   1
077 322338-6 ÜtközoCsapszeg LS1030   1
078 265381-1 Hatlapú csavar M6x16 LC1230   2
079 151655-5 Kar   1
080 266221-6 Csavar   1
081 256761-2 Csapszeg   1
082 922557-0 Imbuszcsavar M10x35 922557-0   2
083 942251-8 Rugós alátét 10 942251-8*   2
084 416355-7 Címke   1
085 911118-1 Trapézfeju csavar M4x12 911118   1
086 317251-1 Segéd kar   1
087 323888-4 Hajtórúd   1
088 317250-3 Párhuzamos vezetoléc   1
089 265489-1 HEX. BOLT  M6x25   4
090 251887-5 Szárnyascsavar M6x10 250887-   1
091 416906-6 Rovátkás csúszólap   1
092 416906-6 Rovátkás csúszólap   1
093 266026-4 Önmetszo csavar M4x12*   2
094 266026-4 Önmetszo csavar M4x12*   2
095 252105-4 Hatlapú biztosító anya 8-13 LS   1
096 253731-2 Lapos Alátét 8 253731-2   1
097 256040-8 Csapszeg 5 6906   1
098 317197-1 Forgótányér   1
099 266026-4 Önmetszo csavar M4x12*   1
100 416904-0 Címke   1
101 231402-1 Nyomórugó 7 231402-1   1
102 323741-4 Záró csapszeg   1
103 256158-5 Csapszeg 3 T1022DW/6833/6834   1
104 416450-3 Rögzíto kar   1
105 273495-2 GRIP   32   1
106 344602-5 Tartólap   1
107 344601-7 Rögzíto lap   1
108 266026-4 Önmetszo csavar M4x12*   2
109 344646-5 Csuszka   1
110 344646-5 Csuszka   1
111 151657-1 Alaplap   1
112 251887-5 Szárnyascsavar M6x10 250887-   2



SPARE PARTS LIST
PAGE 3

MODEL NO. BLS820

ITEM PART NO. DESCRIPTION QTY NOTE
113 416972-3 Sapka 9077-79F/SF*   5
114 266026-4 Önmetszo csavar M4x12*   2
115 816347-0 Félderékszögu szögskála   1
116 921477-5 Hatlapfeju csavar M8x55 5903R   1
A01 782223-9 BOX WRENCH   1
A03 323726-0 Tartó   2
A04 411478-6 Kapcsológomb 411478-6*   2
A05 762001-3 TRIANGULAR RULE   1
A06 122523-9 DUST BAG ASS'Y   1
A07 122571-8 VICE ASS'Y   1
A10 A-86169 T.C.T.SAW BLADE    216x30 mm   1
A11 192932-6 SUB PLATE Set   1
A12 193739-3 NI-MH (3.3 Ah) BATTERY  B2433   1
B01 ***DC24SC DC24SC BATTERY CHARGER   1
E01 231043-3 Nyomórugó   1
E02 323906-8 Záró csapszeg   1
E03 323907-6 Hajtórúd   1
E04 344806-9 Zárólemez   1
E05 345710-5 Lock Lever  new   1
E06 421589-9 Sapka LS1013   1
E07 911113-1 Trapézfeju csavar M4x10 911113   4
E08 961012-7 Zárógyuru E-6 961012-7   1



SERVICE DRAWING
PAGE 1

MODEL NO. BLS820


